Parts Manual

Mfg. No: 040586-00

20,000 Watt Standby Generator (B&S
Fortress)

BRIGGS&STRATTON

Copyright © Briggs and Stratton. All Rights reserved 25-Sep-2019






Table Of Contents

Model Components

ACCESSOIY GIOUP. . . ettt et e e e
Alternator GroUP. . . ..ot
Control Panel Group. .. ... e
DecCals GroUp. . ..ot e
ENclosure Group. . ...ovv e
Fuel, Duct & SUupport Group. . .. ..o oo e e
POWEr Group. . . ..o
Torque Specification Chart. ......... ... i

Copyright © Briggs and Stratton. All Rights reserved

25-Sep-2019



Accessory Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00

:0010|

0010-10 0010-20

0010-30 0010-50

0010-40 0010-60

. ATTENTION

This building is equipped
with a Standby Generator.

ATTENTION
Cet ddifice est aquipa d'une
génératrice de secours.

FUEL TYFE:
@ Natural Gas
® LPGas

LOCATION:

® NORTH @ EAST
@ SOUTH @ WEST

TYPE DE CARBURANT :
Gaz natwrel §
[ ]
EMPLACEMENT ;
EST g NORD ¢
OUEST @ SUE g

B0/ Wi
[ NOT REMOVE THISTAG
NFPR FO24

ALIANDLY ZELT) S ZIHEET 3N

ATENCION ATTENTION

Este edificio estd equipado con
un generador de respaldo.

This bullding is eguipped
with & Standby Generstor.

FUELTYPE:
Natural Gas @
LP Gas @

TIPQ DE COMBUSTIBLE:
8 Gas natural
® GasLp
UBICACION: LOGCATION:
@ NORTE @ ESTE EAST @ NORTH &
® SUR ® OESTE WESY @ SOUTH @&

BT Vil
NO GUITE ESTA ETIQUETA
DL SEHLIAOWIY LON GO
NFFA 702.B

FHONT BACK

TOUCH
PAINT

0020

Copyright © Briggs and Stratton. All Rights reserved 4 25-Sep-2019



Accessory Group

REF NO PART NO QTY DESCRIPTION
0010 772391 1 KIT, Accessory
-(Incl. Ref. Nos. 0010-10, 0010-20, 0010-30, 0010-40, 0010-50, 0010-60)
0010-10 198573GS 2 FUSE, Auto Type, 15 Amp
0010-20 314290GS 1 KEY, Latch
0010-30 198460GS 4 PLUG, Dome
0010-40 772357 1 PAINT, Touch Up, Stone Gray, Texture
0010-50 202295GS 1 HOSE, Flex, NG / LPG
0010-60 706988 1 HANG TAG-ATTN. STANDBY EQUIPMENT
0020 84002283 1 PAINT, Touch Up, Stone Gray, 12 oz. Spray Can
-- 314941GS BATTERY WARMER

-(Optional Accessory)

Copyright © Briggs and Stratton. All Rights reserved

25-Sep-2019



Alternator Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00

Stator wires to be
air sealed in this area.

0120
Fan not to be used
for torquing rotor bolt,
. . use strap wrench on
Torque in several steps using rotor lams.
a criss-cross pattern to
properly seat stator.
0080 0090

Torque to Torque to
225 in/lbs. 35 ft/lbs.
(25 Nm.) (47 Nm.)

0070

Tighten until
snug, being
careful not

to strip threads.

Copyright © Briggs and Stratton. All Rights reserved 6 25-Sep-2019



Alternator Group

REF NO PART NO QTY DESCRIPTION
0010 709463 ROTOR

0020 314666GS STATOR

0030 195234GS RBC

0040 195235GS ADAPTER, Engine
0060 66386GS BRUSH ASSEMBLY
0070 66849GS TAPTITE

0080 315199GS SCREW

0090 315204GS BOLT

0100 199888GS O-RING

0120 203200GS WASHER

0130 319105GS FAN

0140 319110GS WASHER

0150 319111GS O-RING

0620 315440GS GROMMET

Copyright © Briggs and Stratton. All Rights reserved

25-Sep-2019



Control Panel Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00

Copyright © Briggs and Stratton. All Rights reserved 8 25-Sep-2019



Control Panel Group

REF NO PART NO QTY DESCRIPTION

0010 707181 1 MOTOR, Stepper

0021 - 1 BRACKET, Breaker

0023 772377 1 HARNESS, Field Connection
0024 192770GS 2 BRACKET, Mounting / Breaker
0025 208365GS 1 BLOCK, Terminal

0026 205947GS 2 SCREW, Trilobular, #10-32 x 3/4
0027 22287GS 1 SCREW, 1/4" - 20 x 3/4"

0028 199011GS 1 LUG, Ground Connect

0029 - 4 RIVET, Semi Tubular, 5/32 X 1/4
0030 772396 1 ASSEMBLY, Control Box

0032 314691GS 5 SCREW, Taptite, M2.5-.45 X 12
0050 194561GS 17 HHS, Trilobular, #10-32 x 3/8
0060 311318GS 1 BREAKER, Circuit, 100A

0070 26850GS 1 WASHER, Ext. M6 - 1/4" Shakeproof
0080 - 1 NUT, Hex, 1/4-20

0100 772378 1 ASSEMBLY, Smart AVR

0110 772379 4 SUPPORT, Circuit Board

0120 708727 1 SEAL

0130 772397 1 DIVIDER, Control Box

0150 772398 1 COVER, Circuit Breaker

0161 772373 1 CONTROLLER

0162 772374 1 COVER, Control Panel

0170 315436GS 4 SCREW, #10-16 X 3/8"

0190 772341 1 SWITCH, Rocker

0210 317323GS 1 ROD

0240 772376 1 CHARGER, Battery

0260 772336 1 ASSEMBLY, Relay

0280 772375 1 ASSEMBLY, Sensor, Speed
0290 772339 2 TRANSFORMER, Current, 150:5
0310 84003257 1 ASSEMBLY, Neutral Drain Capacitor

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs and Stratton. All Rights reserved

25-Sep-2019



Decals Group

Note: Unless noted otherwise,

Mfg. No: 040586-00

use the standard torque specifications

0810-50

0810-10

0810-190
0810-110

0810-100

0810-130 0810-140 0810-80

0810-180 F € 5 0810-150
- 0810-170

0810-160

0810-20

S T

0810-70

NFPA 37.4.1.4(2)
THIS GENERATOR HAS BEEN DESIGNED
AND TESTED IN CONJUNCTION WITH AN
INDEPENDENT FIRE TESTING LABORATORY
FOR 18" MINIMUM CLEARANCE FROM
COMBUSTIBLE CONSTRUCTION _ 0090605

0840

0810-60

0810

NOTICE
AVIS

WARNING
AVERTISSEMENT
ADVERTENCIA
To reduce the risk of fire,
& replace only with same type
angd rating of fuse
1SAMP TYPE ATO

WARNING
A AVERTISSEMENT
ADVERTENCIA
i Engne sxhaust contains carbon monoxide, &

WARNING

AVERTISSEMENT

ADVERTENCIA
£xplasion ofbaltery gases Could esultia

death of sesious iy, Keep al sources of
igrition away from battery. Battery contains

acid which could resat in blindness o severe
‘urns. Avard pantact wi acid

WARNING

AVERTISSEMENT

ADVERTENCIA
Explosian of dattery gases could esuk

& death or serous inry Keep allsouices of

\gniton away from battery. Batery cantamns
0 which couldresul n blindness o severe
burns, Avard centactwih s

‘poisancus gas that could kil you m minutes

FUEL REQUIREMENTS
Estimated generator fuel sanly requirements for
both natural gas and LP v

You cannot smell it or see t. Instal outdoors
only.Instal carton moncride alarms.in iome
A Hot surface coud result in seriousinjury. Do
not fouch
Engie exhaust coul igrife cambustiles

WARNI
A AVERTISSEM£NT
ADVERTENCIA

EXIGENCES EN MATIERE
DE CARBURANT

Risk of electric shock. do not remove cover.
& No user senviceable parts inside. Refer
servidng ta quaified service personnel,
Risque de techarge électique. Ne pas retirer e
couvercle. Aucune piéce 3 entretesir par lutilisateur;
atintarieur. Confier lentretien 2 cu persornel de
service quaifie
Rizsgo de descarga slécirica. no nuite la wubierta, No
hay partes que pusdin sor reparadas por el usuario
en elinterior. Haga que personal calficado realice el

Ueiplosion des.gaz de 5 baterie peut provoguer des
biessures graves. vae la mart Tenez foutes s sources|
dalumage &ognées de L2 battenie. La batiene contient

Usxplosion ces gaz de 12 batiene peLt provocuer des

blassures graves, voice la mort Tenez foutes les sourcas

ﬂ‘aHumagE #lagnées de 2 datene. La hatfere content
Causer 1 CHOtE o te Sévéres

e Tacite pouvant causer fa cé
beilres. Evier le contact avec facise

La xplosion dela baferls pocia causar la muerte 0
Iescanes sevias Manienga

Clres. Guies i contactave Taace
La explosin do la baera podra causat fa muerc o

lejos e |2 batera, La bateria cantene 2cida que padria
causar ceguera o quemaduras serias. Evie &l conlacts.
con &l acido.

nfenga las fugnts igosign
\ems de Ia bateria, La baleria contiens dtida que padtia
causar ceguera o quemadusas seras. Evte el contacto
£on 8l deadd.

0810-10

WARNING
AVERTISSEMENT
ADVERTENCIA
ailure 10 read & follow Operator and
Instafiation manuals could result n death or
serious irjury.
Ne pas ire et respecter es manuels de Fusatear et
linstallation pourait entrainer des blessures graves
oula moe
Mo leer y seguirlas indicaciones de Ios manuales de
cperasitn s instaladion podria causar lxmusrie o
lesiones serias

0810-50

Pour réduire le risque d'incendie,
remplacez avec un fusible de méme
type et classification
15ATYPE ATO

Para reducis & riesgo de incendio.
reemplace solamente con un fusibie del
mismo tipo y capacidad

15AMP TIPQ ATO

e

WARNING
A AVERTISSEMENT
ADVERTENCIA

ot surface cauic result in
senous injury. Do nattouch
La surface chaude pourrait
entrainer des blessures graves. Ne
fouchez pas.
La superfiae caliente podeia causar
lesiones senas. No tocar.

0810-

20

0810-30

RAINPROOF  JETANCHE A LA PLUIE GABINETE
ENCLOSURE ENCEINTE APRUEBADE LLUYIA ]
9 jnz 1} +12v
0810-70 w B
10| ) | , 2} eND
— ulw|! 3| her
GENERATOR | GENERATRICE | DESCONECTOR
SERVICE ENTRETIEN DE SERVICIO 12{GND 4 Fowire
DISCONNECT | DEBRANCHER ] DEL GENERADOR ™1 sTART
1352 s
£
081 0'80 1 EL 6
L buef E.STOP
u 7
- 15| (A :
W 16]GND K! 8

0810-

90

WARNING
AVERTISSEMENT
ADVERTENCIA

0810-130

0810-140

0810-1

50

Cancer and Reproductive Harm
‘www.PB5Warnings.ca.gov
[Cancer et Troubles de FAppareil Reproducteus
www.PB5Warnings.ca.gov
ancer y Problemas Reproductivos
www.PBSWarnings.ca.9ov s

0810-160

249 V.

0810-40

O

0810-100 0810-110 0810-120

240V

0810-170

resulting in death or sefous inury. Exhaust

sude of weatherproof enclosre shalt have 5
1. (1.6M) min clearance from any structures. shaubs.
rees or any vegetation
This equpment may create sparks that coud start fires
around dry vegetation. Aspark arrester may be
required Contact lacal fire agencies for regulations
redating o fre preventon requiremants.

Léchappement du motewr contient du monoxyde de
caone, un gaz toxigue pouvant buer e quelues
minutes. Yous e pouvez fi le sentir nile vorr. Instaliez
5 lextériour seulement, Irstaliez s alames de
monoxyde de carbone dans la majson.
La surface chaude pourrai entrainer des blessures
qraves. Ne touchez pas
échappement du moteur peut erflammer les
combustioles, ce qu peul provasuer des blessres
caves. vore 12 mort La sorte pour féchagpement de
Fencemte alépreuve des intempenes dort avorr un
degagement dau maies 1.5 m (5 pi de loutes
siructures. buissons. arbres ou aulres végetaus
Cet equipement peut produire des etincelies pouvant
declencher des ncendies autour de 2 vgétation
sachieUn pare-stincelles paurrad éve nécessare
Contactez les responsables locaux des incefdies pour
cornaire s engences reglemenares fees 2 a
prevention des incendies

Los gases de sscape del motor contienen Tonoxido
atacio

Approvisionnement appraximalf en carburant
pour k¢ gaz nakurel el le propane gazeux ©

REQUERIMIENTOS
DE COMBUSTIBLE
Requerimientos calimatos de combustivie para
of generador para gas naluraiy gas LP.
Natural Gas | LP Vapor
Gaz naturel [Propane gazeux|
Gas Natural | GasLP
BT | mam
BOW 3000|843
TORW__[ 169,000
T2RW [ 172,000
1TV [ 248,000
FOKW | 360,000

Fuel inlet pressure requirernents at full load are:
Les exigences de pression ¢'admission
du carburant @ plein rendement sont
Los requenmientos de presion de entrada
de combustibie a carga completa son de:

de carbong. un gas matario en
inos. No puede vero i olerla. Insiale solaments
n extaneras. Instale 2lamas de monésdo te carbano
e el hogar.

La superficie caliente podiia causar lesiores seras.

Mo zocar

Los gases de escape del motor podriar incendiar
matsriales tombustibles. lo que podria causar la
musnte o lesiones serias €l lado de escape del
gabinete impemeable debe tener un espaco hbre de

FUEL Inches mm
TYPE of WG of WG
TYPE DE pouces mm de

CARBURANT CE CE
TIPODE | pugacaste | mmde

COMBUSTIBLE | columna de aguajcolumaa de agua

CAUTION
MISE EN GARDE
PRECAUCION

= pies (1.5 m) ce distanca desds cualauier ssiructura
artusio. ol o cualquier vegetacion Naturel Gas
ste equipn puede caysar chispas que podrian miciar Gaz naturel 357 89-178
incendios en vegelacior seva. Porri requerirse un Gas natural
supresor de thigpas. Pongase en contaetd con las TP Vanor
agencias locales e combate a ncendios para P
consuitar 1as reguiacianes refecentes a requisitos de Propane gazeux 11.14 278.356
prevencion d inoendios. GasLP

o

Connect output of gererator to sutably rated transfer
switch in acoordancs with the Canadian Electrical
Cade. Part 1
Branchez la sortie de la géngratrice a un

comveter d
selon le Code canadien de félecticité. parte 1

Conecte la salida del generador & un interruptor de
transterencia o la capac-dad adecuada de- acueido

con ef Codigo Eléetrico Canadiense. Parte

0810-60

0810-180

WARN
AVERTISSEMENT
ADVERTENCIA
Geneator starts aufomatcaly Which couid
resultin serious injury. Place switgh in
off and disconnect batery prior to serviing,
L2 générarioe démane automatiquement, ce qui
peumait estrainer des blessures graves. Fiacer fo
commutateur en pasition anét et débranchez fa
batteie avant d'effectuer un entretien.
€1 generador armanca aulométicamante. to que podrial
causar fasiones serias. Calogue sl intemplor en
apagaco y desconecio la bataria antas de feaiizar
eigan sevicio.

0810-190

Copyright © Briggs and Stratton. All Rights reserved

10

25-Sep-2019




Decals Group

REF NO PART NO QTY DESCRIPTION
0810 84002195 1 DECAL SHEET - WARNINGS
-(Includes items 0810-0010 thru 0810-0190)
0810-10  ----- 1 DECAL-WARNING, SHOCK
0810-20  ----- 1 DECAL, Warning, Battery
0810-30  ----- 1 DECAL-WARNING, FUSE
0810-40  ----- 1 DECAL-WARNING, HOT SURFACE
0810-50  ----- 1 DECAL, Warning, Manual
0810-60  ----- 1 DECAL-WARNING, EXHAUST
0810-70  ----- 1 DECAL-RAINPROOF ENCLOSURE
0810-80  ----- 1 DECAL-DISCONNECT
0810-90  ----- 1 DECAL-TERMINAL, 25/26
0810-100  ----- 1 DECAL, Terminal Strip
0810-110  ----- 1 DECAL, Terminal Strip
0810-120  ----- 1 DECAL, External Power Switch
0810-130  ----- 1 DECAL, Neutral
0810-140  ----- 1 DECAL, L1/L2
0810-150  ----- 1 DECAL, Ground
0810-160  ----- 1 DECAL, Warning
-(The installation of this decal is required for units manufactured after
08/30/2018 and sold in the state of California.)
0810-170  ----- 2 DECAL, 240 VAC
0810-180  ----- 1 DECAL, Notice Fuel Requirements
0810-190  ----- 1 DECAL, Warning
0840 - ----- 1 DECAL, Clearance From Combustible Construction

Copyright © Briggs and Stratton. All Rights reserved

11

25-Sep-2019



Enclosure Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00

0170

0052

0020 \\ ' 0010

0030

0310

0050

0080

N T ———
\ # .  Ref. Power ﬁ\ 0170
/< Group 0160 ___ ~

0040 /////// /////// 0330

Copyright © Briggs and Stratton. All Rights reserved 12 25-Sep-2019



Enclosure Group

REF NO PART NO QTY DESCRIPTION
0010 772384 1 PANEL, End, Right
0020 22287GS 6 SCREW, 1/4" - 20 x 3/4"
0030 26850GS 6 WASHER, Ext. M6 - 1/4" Shakeproof
0040 772385 1 PANEL, End, Left
0050 80002738YP 12 SCREW, 1/4-20X.500, Hex HD, Self-Tap, Zinc/Clear
0052 314290GS 1 KEY, Latch
0060 314652GS 1 SUPPORT, Rail
0080 314638GS 1 SUPPORT, Rail
0100 772386 1 PANEL, Back
0130 772395 1 PANEL, Front
0160 315447GS 1 INSULATION
0170 314619GS 1 LATCH
0180 315443GS 1 LATCH, Arm
0190 772388 1 ROOF
0200 311644GS 4 SCREW, 5/16-18 x 1/2
0220 194005GS 4 Nut, 1/4 - 20, Flange, Nylok
0240 315452GS 1 INSULATION
0250 316193GS 1 PLUG, Roof
-(Not lllustrated)
0260 316954GS 2 TRIM
0270 315453GS 1 INSULATION
0290 772389 1 PANEL, Right End, Back
0310 772390 1 PANEL, Right End
0330 770025 1 DECAL

Copyright © Briggs and Stratton. All Rights reserved

13

25-Sep-2019



Fuel, Duct & Support Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00
0460
0562
0018 0560 0061
9& 0610
0140 0680
0090
0115 0020
0351
0690
0351

0460

0820-10 \

\)/s PO
Boch 0820“5\ " 5& 0820-3
Ref. 0640 0820-1 e - 0820-4
Alternator e
Group

Copyright © Briggs and Stratton. All Rights reserved 14 25-Sep-2019



Fuel, Duct & Support Group

REF NO PART NO QTY DESCRIPTION

0012 314620GS 1 PANEL, Muffler, Bottom

0013 314621GS 1 PANEL, Muffler, Top

0015 314624GS 1 PANEL, Muffler

0018 318771GS 1 DEFLECTOR, Muffler

0020 704130 28 SCREW, Hex Head, 1/4-20 X 1/2

0030 194005GS 3 Nut, 1/4 - 20, Flange, Nylok

0035 314679GS 1 BRACKET, Roof Support

0060 314672GS 1 BRACE

0061 316202GS 1 TRIM

0090 314649GS 2 SHOCK, Roof

0110 311644GS 2 SCREW, 5/16 x 1/2

0115 314647GS 1 BRACKET, Roof Support

0140 314646GS 1 BRACE

0230 318880GS 1 SOLENOID

0300 314662GS 1 TUBE

0350 314626GS 1 DUCT, Alternator

0351 311692GS 1 SEAL

0352 315454GS 1 SEAL

0440 314684GS 1 PANEL, Intake, Alternator

0445 314682GS 1 SEAL

0450 314661GS 5 CLIP

0460 314625GS 7 SUPPORT

0560 314683GS 1 PANEL, Intake, Engine

0562 315444GS 1 SUPPORT

0610 316951GS 1 SEAL

0620 314642GS 1 SNORKEL

0630 314628GS 2 DUCT

0640 74908GS 8 SCREW, M5-0.8 x 10, Taptite

0680 316194GS 1 SCREEN

0690 194561GS 4 SCREW, #10-32 x 3/8

0770 318459GS 1 FITTING

0820 771014 1 FUEL REGULATOR ASSEMBLY
-(Includes Ref. Nos. 0820-1, 0820-2, 0820-3, 0820-4, 0820-5, 0820-6, 0820-8,
0820-9 & 0820-10)

0820-1 38750GS 2 HHCS, M6 - 1.0 x 30

0820-2 49813 2 NUT, Hex - M6 - 1.00

0820-3 312781GS 1 ELBOW

0820-4 206976GS 1 FITTING

0820-5 314693GS 1 FITTING, Barb

0820-6 318002GS 1 FITTING

0820-8 706379 1 BRACKET

0820-9 847105GS 1 REGULATOR, With Valve, LP/NG Selector

0820-10 22097GS 2 WASHER, Lock, Split, 1/4"

0850 71693GS 4 WASHER, Fender, 5/16

-- 6358 1 KIT, Fuel Regulator (Low Pressure Applications Only)

-(Optional Accessory - Not Included)

Copyright © Briggs and Stratton. All Rights reserved

15

25-Sep-2019



Power Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040586-00

0610

0490

0228

Ref. Alternator
Group

/lf}j\ 0133
1 &\/
0150 0132
0140

Copyright © Briggs and Stratton. All Rights reserved 16 25-Sep-2019



Power Group

REF NO PART NO QTY DESCRIPTION
o010 = ----- 1 *ENGINE
-(**See footnote)
0011 844862 2 Clevis
0012 807208 2 Gasket-Exhaust
0013 - 4 * SCREW, M8 x 25
-(*See footnote)
0020 187594GS 2 MOUNT, Vibration
0030 24910GS 8 *CAPSCREW, Hex Head, Trilobular, 5/16, 18 x 1/2
0040 - 2 * CAPSCREW, Hex Head, 5/16-18 x 2-1/2
-(*See footnote)
0050 22145GS 6 WASHER, Flat, 5/16 - M8
0060 22129GP 4 WASHER, 5/16 - M8, Lock
0070 22259GS 2 NUT, 5/16 - 18
0131 313561GS 1 PLATE, Temp Switch
0132 204426GS 1 SWITCH, Temperature
0133 708730 2 SCREW
0140 47411GS 2 SCREW
0150 22097GS 2 WASHER, Lock, Split, 1/4"
0190 5048681SM 1 HOSE, OIL DRAIN
0228 772393 1 CABLE, Ground
0230 B198896GS 1 BRACKET, Mounting Alternator, Black
0240 29745GS 2 HHCS, 3/8" - 16 x 1"
0250 22131GS 2 WASHER, Flat 3/8"
0260 22237GS 6 WASHER, Locking, 3/8
0370 - 2 CAPSCREW, Hex Head, 5/16-18 x 3/4, G5
0380 23645GS 4 SOCKET HEAD CAP SCREW, 3/8-16 x 1-1/4"
0490 314663GS 1 MUFFLER
0520 772380 1 HARNESS, Wire, Main
0580 706061 1 BASE
0585 772333 1 SOLENOID, Starter
0588 772381 1 HARNESS, Intermediate, Relay
0592 - 2 SCREW, 1/4-20 x 1/2" Hex Washer Self-Tap, BZ
0595 80002726 2 NUT, 5/16-24, GR5
0600 706527 WIRE, Ground
0610 314640GS 1 WIRE, Battery, Ground

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

** To verify your specific engine model, please reference the ID Tag located on your engine. See your local Briggs & Stratton distributor for parts and service.

Copyright © Briggs and Stratton. All Rights reserved

17

25-Sep-2019



Hardware ldentification &

Torque Specification Chart

FOR STANDARD METRIC MACHINE HARDWARE (Tolerance = 20%)
Propert (56 ) (8.8) (10.9) (12 9)
(:Iagsy N A N/

Class 5.6 Class 8.8 Class 10.9 Class 12.9

Size Of | in/lbs in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm.
M3 588 | .56 | 1344 | 1.28 | 192  1.80 | 22.92| 2.15
M4 1344 | 1.28 | 30.72 @ 2.90 4344 | 4.10 | 52.56 | 4.95
M5 264 | 250 | 6096 | 575 |5.97 | 810 | 7145 9.7
M6 4464 @ 4.3 7.3 99103 14 | 121 16.5
M7 5.2 711 121 | 165 | 16.9 23 | 19.9 27
M8 1.7 | 105 | 11.1 24 25 34 29 40
M10 15 21 35 48 | 50 67 59 81
M12 26 36 61 831862 | 117 | 103 140
M14 42 58| 101 | 132 | 136 | 185 | 162 | 220
M16 64 88| 147 | 200 | 210 | 285 | 250 | 340
M18 89 | 121 | 202 | 275 | 287 @ 390 | 346 470
M20 126 | 7171 | 290 | 390 | 405 | 550 | 486 660
M22 169 | 230 | 390 | 530 | 559 | 745 | 656 | 890
M24 217 | 295 | 497 | 375 | 708 | 960 | 840 | 1140
M27 320 | 435 | 733 | 995 (1032 | 1400 | 1239 | 1680
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280
M33 990 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980
M39 988 | 1340 | 2249 3050 | 3163 | 4290 | 3798 | 5150

The guides and ruler furnished below are designed to
help you select the appropriate hardware.

10 20 30 40 50 70 90 100
22\ @ I ! !HBody
\ ) Diameter
7 [e—Body Length——|
Nutr,_I\JIIS Screw, M8-1.25 x 25
I
Thread Thread Distance between Body
Diameter (mm) Diameter (mm)  threads (mm) Length (mm)
Inside Threads Body Threads Body
Diameter (in)  perinch Diameter perinch Length (in)
| ——
Nut, 1/2-16 Screw, 1/2-16 x 2
14 12 3 14 12 3

0
| 174 12 3y
| | |

4
174 12 3y |
|.|.|.|.|.|. N | N

Standard Hardware Sizing

When a washer or nut is identified as 1/2” (M8), this is

the Nominal size, meaning the inside diameter is 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (distance between threads). The final number

is the body length of the bolt or screw, 2 inches (50mm).

Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance + 20%)
Hardware i : @ @
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 29 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 170 95.2
7/16-20 35 47.6 95 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 99 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 1496 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 2312
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 244.8 240 | 326.4
3/4-10 160 | 2176 260 @ 353.6 386 | 525.0
3/4-16 180 | 244.8 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 | 816.0
7/8-14 155 | 210.8 440 | 5984 660 | 897.6
1-8 220 | 2992 980 | 788.8 900 |1,244.0
1-12 240 | 3264 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

Common Hardware Types

Hex Head Capscrew
P ‘, Washer
@ Lockwasher
Carriage Bolt
(o Yoo ffy Hex Nut

Wrench & Fastener Slze Gmde

1147 Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7I16 Bolt or Nut
Wrench—7/16" Wrench—1/2” Wrench—9/16"  Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

1I2 Bolt or Nut
Wrench—3/4"

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm



BRIGGS&STRATTON

®

Copyright © Briggs and Stratton. All Rights reserved 25-Sep-2019



	Accessory Group
	Alternator Group
	Control Panel Group
	Decals Group
	Enclosure Group
	Fuel, Duct & Support Group
	Power Group

